
Ministry of the Ministere de 
Environment ilEnvironnement 

113 Amella Street 1 13 rue Amella 
Cornwall ON K6H 3P1 Cornwall ON K6H 3P1 
Telephone: (61 3) 933-7402 Telbphone: (61 3)933-7402 
Fax: (61 3) 933-6402 TBlecop~eur: (61 3)933-6402 

April 23,2004 a(j&/-fl~ P- flo 

Ms. Elise Campbell, Deputy Treasurer 8 ?oO4 
The Township of AlfredPlantagenet 
P.O. Box 350 
205 Old Highway 17 
Plantagenet, Ontario KOB 1 LO 

Dear Ms. Campbell: 

Re: Compliance Inspection - 2003104 
AlfredILefaivre Water Treatment Plant & Distribution Svstem 

The AlfredILefaivre Water Treatment Plant and Distribution System were inspected on February 
23,2004 by Gerald Menard, Inspector, Drinking Water Inspection Program, Eastern Region. 
[...]
By no later than May 31, 2004, provide the MOE inspector with an Action Plan committing to 
address each of the above cited four recommendations, complete with implementation dates. 



Ministry of the Environment 
Drinking Water Inspection Report 

- -- 

~ 

SIGNA TURES 

Note: This inspection does not in any way suggest that there is or has been compliance with 
applicable legislation and regulations as they apply or may apply to this facility. It is, and remains, 
the responsibility of the owner and/or operating authority to ensure compliance with all applicable 
legislative and regulatory requirements. 

c: Ms. Elise Campbell, Township of Alfred & Plantagenet 
Mr. J.P. Gelinas, Compliance Technician, AlfredILefaivre Water Treatment Plant 
Mr. Jacques Breen, Operations Manager, Ontario Clean Water Agency 
Dr. Robert Bourdeau, Medical Oficer of Health, Eastern Ontario Health Unit 
Mr. Mirek Tybinkowski, Water & Wastewater Specialist, Ministry of the Environment, 

Safe Drinking Water Branch, Approvals & Licensing 
Mr. Richard Pilon, Director of Planning & Engineering, 

South Nation Conservation Authority 
District Office File 

I 

Inspected By: 

Gerald Menard 

Reviewed & Approved By: 

James Mahoney 

Review & Approval Date: ('/mm/dd) 

2004/04/23 

Signature: (Inspector): 

Signature (Supervisor): 

: y  $oh&9 
.-I 
id' 

REPORT STATUS: 

Final 



@ Ontario 
Ministry of the Environment 

Drinking Water Inspection Report 

APPENDIX A 

CERTIFICATES OF APPROVAL 

(AS ATTACHED) 



Ministry Ministere 
of the d e 
Environment I'Environnement 

AMENDED CERTIFICATE OF APPROVAL 
MUNlClPA L AND PRl VA TE WA TER WORKS 

NUMBER 9014-5JASMT 

Ontario 

The Cor~~oration of the Township of Alfred and Plantagenet 
PO Box 350 
Plantagenet, Ontario 
KOB 1LO 

Site Location: Lefaivre Water Treatment Plant 
20 17 Main Street 
Alfied and Plantagenet Township, United Counties of Prescott and Russell 

I'ozi have ayylied in rrccordullce with Section 52 of the 017tnl-io Water Resources Act for approvul of 

a surface water treatment plant, serving the hamlet of Lefaivre and the village of Alfred, located on the south 
side of the Ottawa River in the hamlet of Lefaivre, approxi~nately 300 n~ east of the intersections of County 

Roads 24 and 15, rated at a maxi~nunl daily flow of 2,900 m3/day, consisting of the following: 

PROPOSED WATER WORK UPGRADES 
(as per application for approval dated December 3,2002) 

Clearwell 
- extend inlet piping at both treated water cells and install two sections of 3 111 long perforated PVC diffuel 

pipe located at the cell corrler opposite to the suction outlet; 

- 300 111111 dianleter flap gate check valve at clear\vell overflow pipe outlet inside stonn manhole no. 1 ; 

Residue Management Svstenl 
- abandon the backwash water recirculation pipe to low lift pump station by renloving a shear gate and 

plugging the pipe wit11 a 300 diameter blank flange; 

Hiqh Rate Filters 
- 150 111111 diameter filter-to-waste piping, at each of the 4 filter compartments, co~llplete with air release 

valves and sarnpli~lg laps; 

// - two (2) turbidity analyzers, one at each of filter effluent line; 0 -  tI*i~fly /JbA%l 3 Waf: jr.: 
, .', - 

Sodium Hypochlorite Feed System 
- two (2) che~llical feed pumps (duty and standby), each rated at 4.4 L/hr, for pre-chlorination dosing 

Page 1 - NUMBER 90 14-5 JASMT 



sodium hppochlorite solution to or a colllbillatioll of: the raw water line at the low lift pumpillg 
I 

station, the splitter box ahead oflhe filters, or the zebra mussel control illjeclion point; 

- two (2) chemical feed pulnps (duty and standby), each rated at 4.4 Llhr, for post-chlorination dosing 
sodiulll hypocl~lorite solution before the static mixer ahead of the clearwells; 

lw70 (2) chemical feed pumps (duty and standby), each rated at 1.4 Llhr, for post-chlorination dosing 
sodi~ul1 h~~pochlorite solution to the Alfied transmittion main; 

I 

- three (3) 100 L day tanks, at each of the cl~lorination systems; 

- 260 lnnl high concrete containlllent curb, at chlorine solution tanks area; 

Soda Ash and Polvelectrolvte Feed Systellls I 

240 1nn1 high concrete contaillnlellt curb, at polyelectrolyte and soda ash mixing tanks area; 
I 

- 230 111111 high concrete colltailllllellt curb, at polyelectrolyte and soda as11 day tanks area; 

includillg appurtenances, electrical, lnechallical and instrumentation, all in accordance with the application for 
approval dated December 3, 2002, plalls and supporting information submitted by Stantec Consulting Limited, 
co~lsulting engineers. 

EXISTING WATER WORKS 
(as approved under Certificate of Approval No. 5025-5D2HRV issued August 16,2002) 

Raw Water Intake 

- a 120 n~ long, 500 mill diameter polyethylene with an intake crib surrounding a 900 mm diameter 1 
up-turned flared elbow intake extending 100 m into the Ottawa River, located adjacent to the water 
treat~nent plant approximately 300 nl east of County Road 15; illcluding a 50 mrn diameter polyethylene 
pipe to feed sodiunl hypocl~lorite solutioll to the intake for zebra mussel control; 

Lo\v Lift Pumping Station 

a concrete block and steel clad building llaving dimensions 6.0 111 x 6.0 m located immediately north of 
the main treatment plant buildillg at the sllore of the Ottawa River (NAD 27; UTM Zone 18; 508195.00 
E; 5053850.00 N) housing the folloiving: 1 

wet well approximately 5.5 111 lollg x 5.5 n~ wide s 4 n~ deep at average river level, 

two (2) removable inlet screens, 

four (4) vertical turbine low lift pulllps each rated at approximately 12 m total dynamic head 
(TDI-I) as follours: I 

Page 2 - NUMBER 9014-5JASMT 



11 1 two (2) lo\v l i f t  pumps each rated at 33.3  Lis (one duly. one staildbyj 

one (1) lo\sr lift pump rated at 14.7 L/s 

ont: ( 1 )  lo\v lift pump rated at 8.8 Lls 

Itan, \\;a ter 1'sansmi ssion h4ain 

- apj~rosirna~ely 10 m of300 mi11 diameter pipe to transmit raw water fro111 the low lift punlping station to 
the Ii'TP. complete ~ r i t h  chemical injection points for 111-1 adjustment, coagulants and sodium 
11~~poc11losire. and in-line static mixer. 

M'atcr Treatment Plant 

a nletal clad building approximately 40 In x 15 rn together with an adjoined brick and block buildiilg 
approximately 20.6 m x 6 111 housing the laboratory, workshop, garage, office and washroorn facilities 
located approximately 300 111 east of the illtersectioll of County Road No. 15 and Main Street on the 
north side of h4ain Street, on the south shore of the Ottawa River (NAD27; UTM Zone 18; 508 190.00 E: 
5053800.00 N). 

one (1) solids recirculation - reactivator type clarifier/flocculator unit approximately 10.4 111 diameter s 
3 111 deep with a by-pass, includillg flash chen~ical mixing, coagulation and sedimentation chambers with 
~tutomatiz sludge withdra\val and a clarifier upflow rate of 1.75 mfh. 

High R,ltc: Filters 

- t\io (2) 3.65 111 diameter s 3 m high double coll~parlments (total 4 coxnpartments) dual media 
jantl1racite:sand) filters, each with a cornnloxl integral back\vash storage tank for autonlatic back\\-ashing. 
ilnclin ash troughs, air surface wash and underdrain system each capable of operating at a filtration rate 
i?f 11.6 111 11 or 5.S m/h x~lith both filters in operation. 

- one (1 )  cli?ar~vell with tivo (3 )  treated \\later cells each approximately 11 rn long x 10 m wide x 3 m des ;~  
\\.ill1 a t o ~ ~ ~ i  \.olume of 660 111'. 

- ~\\ .o (2) district high lift pumping installations for Lel'ai\~re and Alfred area water distribution systems 
;i it11 a \xi\-ed off colmection between the t\vo s~.slcms as follows: 

Lsljil-re Svstenl Hich Lift Pumps 

Page 3 - NUMBER 901 4-5JASMT 



- t ~ v o  (2) end suction centriftigal pumps rated at 12.5 L/s at 3 1.7 TDH (one ( I )  stand by); 
- one (1) end suction celltrifugal (fire) pun111 rated at 50 L/s at 79.2 TDH. 

- Alfi-ed Syste.111 Hi211 Lifi Pumps 
- three (3) double suctioll centrifugal pumps rated at 15 Lls at 79.2 nl TDI-I. (one (1) 

standby). 

Chemical Feed Svstenls 

che~nical feed systenl collsisting of cllenlical pumps, storage tanks, piping and associated appurtenances 
to dose alum, polyelectrolyte, soda ash, fluoride and sodium hypochlorite solutions as follows: 

Alum Feed Svstenl 
, - two (2) chemical feed pumps (one duty, one standby) each rated at 37.8 Lph at 345 kPa dosin! 

alum solutio~l from day talk to raw water piping before the static mixer, one (1) 9,100 L liquic 
alu~n storage tank, and one (1) 450 L day tank. 

Pol~electrolvte Feed System 
- two (2) chemical feed pumps (one duty, one spare) each rated at 37.8 Lph at 345 kPa dosinp 

polyelectrolyte solution to either before the static mixer or to the flocculator zone inlet, and onr 
(1) make-up system with a lllixer and a 1,090 L tank and two (2) 1,090 L day tanks all conlplete 
with piping and controls. 

Soda Ash Feed System 
- one (1) chemical feed pump rated at 37.8 Lph at 345 kPa dosing soda ash solution to the rav 

water line at the low lift punlpillg station andtor before the static mixer ahead of the clearwell 
and one (1) make-up system wit11 a mixer and a 1,090 L tank, one (1) 1,090 L aging tank and one 
(1) 1,090 L day tank all co~nplete with piping and controls. 

Fluoride Feed S~rstem 
one ( I  ) chemical feed pump rated at 3.78 Lph at 1,100 kPa drawing hydrofluosilicic acid from 2 

shippiilg container on a weigh scale in a separate ventilated room, dosing solution to the ran 
water maill before the static mixer ahead of the clearwell. 

Sodium Hvpochlorite Feed Systelll 
three (3) chemical feed pumps: 

one ( 1 for pre-chlorination dosing to one or a combination oE the raw water line at the low lifi 
pulllpillg station, the splitter box of the filters, or tile zebra mussel control irljection point; 
rated at 7.56 Lph at 670 kPa, 

one ( I )  rated at 6.94 Lph at 670 @a for post-chlorination before the static mixer ahead of the 

Page 4 - NUMBER 9014-5JASMT 



cleari\.tlls, and 

one (1) rated at 3.78 Lph at 1000 kPa for post-chlorination of the Alfred transmission maill 

- and a zebra ~nussel infestation control facilities conlplete wit11 pre-chlorination line extending to 
the intake, and including all associated valves, piping and monitory and control systems; three ( 3 )  
sodiu~~l  l~yj~ochlorite day storage tanks conlplete with piping and controls, two (2) 450 L capacit) 
and one (1) of 150 L capacity 

Water Quality Monitoring 

- two (2) chlorine residual analyzers, one (1) pH analyzer, one (1) fluoride analyzer and one (1) turbidity 
analyzer complete with colltilluous sa~llpling systenl and associated piping 

- three (3) water nleters located as follows: 

- two (2) water meters at water treatment plant [one (1) each for Lefaivre and Alfred treated water 
systems] 

- one (1) water meter at an on-line valve chamber at the westerly limit of village of Alfred. 

Residue Manacement Svstem 

3 - one (1) talk, 43 In volume, for equalization of backwas11 flow; 

- one (1) tank, 1 6m2 with variable depth, for settling of backwash and clarifier solids; 

- one (1) tank, 77 d volunle for decanting of supernatant fronl clarifier sludge and filter backwash water 
including recirculating piping to the low lift pumping station and discharge piping to the Ottawa River. 

Sanitary Sewaee Svstem 

- one ( I )  septic talk and tile bed system for W.T.P. sanitary sewage disposal. 

Standby Poiver Facility 

- a 125 kW Diesel engine standby power ge~~erator set and associated equipment located in a separate 
roo111 of the building enclosure. 

and including all piping, electrical and mechanical works, plun~bing and ventilation, yard piping. 
instrumentation and control and metering equipment; 

all in accordance with the Engineer's Report entitled "Township of Alfred-Plantagenet - Lefaivre Water 

Page 5 - NUMBER 90 14-5 JASMT 



Treatnicnt l'lant - Engineer's Report", prepnrcd by Stalltec Consulting Limited and dated November, 2000, an( , 

any additional infor~llation and documelltatioll that may have been provided in suppol-t of the Report. 

FOI- the pur).?ose of this Co-t$core ofApln.ovnl and the tei-n~s and conditions spec~fied below, the following 
defir7itions cq?j)lj]: I 

t 

(1) "certificate" means this entire certificate of approval document, issued in accordance with Section 52 of: 
the Ontario Water Resources Act, and includes the schedules to it, if any, and any applications for 
approval for wllich certificates of approval have previously been issued, and supporting information to 
the applications; I 

(2) . "Director" means any Ministry enlployee appointed as Director pursuant to Section 5 of the Ontario 
I/Vcitei. Resoz~rces Acl; 

(3) "Ministry" lneans the Ontario Ministry of the Environment; 
I 

(4) "Owner" means the Corporation of the Township of Alfred and Plantagenet, and includes its successors 
and assignees; 

(5 )  "works" means the water works described in this certificate and in the supporting documentation 
included in the Engineer's Repol-t for Water Works, to the extent approved by this certificate; 

( 6 )  "water treatnlent plant" means the entire water treatment system, including the water intake facilities, 
and ally water storage facilities associated with the water treatment plant; 

(7) "water treatment or distributioll system" nlealls a system for collecting, producing, treating, storing, 
supplying or distributing water that includes one or more water works; 

(8) "quarter" means the three-month period begilllling on January 1, April 1, July 1 and October 1 in each 
year; 

(9) "nlasimu~n flow rate" nleans the llla~illlulll rate of water flow for which the plant or process unit was 
designed; 

(10) "contact time" nleans the detelltioll time T which is the time for 10% of the water (tracer) to pass 
10 

tllrough the process unit, storage reservoir or pipe; 

(1 1 )  "operating authority" rlleans the Ontario Clean Water Agency, hired by the Owner to operate the 
works, and illcludes any sub.quellt operating authority hired by the Owner in the future to operate the 
works. 

Page 6 - NUMBER 90 14-5 JASMT 



1.1 The O\vncr shall ensure that, subject to Conditions 3.1 througl~ 3.14. the water treatnlent or distriburion 
s!.stem is operated and nlaintained in such a manner. and wit11 such facilities that water supplied to t11f 
consumers serviced by the sjrstem satisfies the requil-einents of the "Ontario Drinking Water Standards". 
dated January 2001, as amended fro111 time to time. 

1.2 The O\vner shall ensure that, subject to Conditions 3.1 through 3.14, the water treatment plant is 
3 

operated to treat ~vater at a rate not exceeding the maximum flon rzrz of 2,900 m Id (total). 

(a) The O\vner shall have and maintain a valid Pennit To Take Ji'ater; 

(b) The Owrler sllall submit a11 application for an amendment ro  his certificate when the appro\.ed 
maximum flour rates exceed the flow rates specified in the i.alid Permit To Take Water. 

1.3 The O\vner shall ensure that the flows into the water treatnlenr pla~lr do not exceed the masimu~ll flo~x- 
rate(s) set out in Condition 1.2, except: 

(a) where necessary to meet an unusual water demand for fightii~g a large fire, or 

(b) \vIlere necessary for the pu~pose of maintenance of the ~ io rks  and esselltial to its efficien~ 
operation, 

and provided that the treated water quality satisfies the requirelllellts set out in the Ministry Procedure 
B 13-3 entitled "Chlorination of Potable Water Supplies in Ontario". dated January 2001, as aillcnded 
from time to time. 

1.1 Ths Owner shall ensure that the disinfection facilities 111 the n x c i  treatnlellt plant are operated a n ~ i  
maintained in such a manncr and with such facilities as is necessary to be in accordance with the 
~ l i n i s t s j ~  Procedure B13-3 entitled "Chlorinatioi~ of Potable M'attr Supplies in Ontario", dated Januar! 
2001. as amendcd from time to ~ ime .  

1.5 T11c 0vvnc.r shall ensnre that the bacl;ii~aslulwaste\vat~~ treatment fzicili~izs are operated and maintained i i i  